SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 66 / 1.4AMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 922.19640 MHz -46.58 dBm -33.58 dB 30,000 MHz 1,000 GHz 1.000 MHz 979.88256 MHz -46.55 dBm -33.55 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69948 GHz -44.84 dBm -31.84 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68338 GHz -47.41 dBm -34.41 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.99350 GHz -46.12 dBm -33.12 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.01755 GHz -46.21 dBm -33.21d8
3.000 GHz 5.000 GHz 1.000 MHz 6.84043 GHz -40.94 dBm -27.94 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.67343 GHz -40.99 dBm -27.95 db
9.000 GHz 13.000 GHz 1.000 MHz 10.26159 GHz -41.77 dBm -28.77 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.56105 GHz -41,53 dBm -28.53 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.17244 GHz -39.51 dBm -26.51 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.81289 GHz -30.44 dBm -26.44 dB
- — e
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Date: 17 FEB 2018 08:54:32

Highest Channel / 64QAM

Ref Level 0.00 dBm Offset 11.70 dB
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 912.50125 MHz -46.73 dBm -33.73 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.65785 GHz -47.39 dBm -34.39 dB
1,790 GHz 3,000 GHz 1.000 MHz 1,79020 GHz -43,90 dBm -30,90 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99892 GHz -41.00 dBm -28.00 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.54206 GHz -41.80 dBm -28.80 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.15370 GHz -39.31 dBm -26.31 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 66 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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[Spurious Emissions [Spurious Emissions
Range Low | Range Up RBW | Frequency |  Powerabs | ALimit Range low | Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 959.52274 MHz -46.49 dBm -33.49 dB 30.000 MHz 1.000 GHz 1.000 MHz 952.73613 MHz ~46.64 dbm -33.64 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.60948 GHz -44.78 dBm -31.76 dB 1.000 GHz 1.700 GHz 1.000 MHz 1,65155 GHz -47.34 dBm -34.34 di
1.790 GHz 3,000 GHz 1,000 MHz 2,99859 GHz -46.42 dBm -33.42 de 1.790 GHz 3.000 GHz 1.000 MHz 2,90827 GHz -46.26 dBm -33.26 d&
3.000 GHz 9,000 GHz 1,000 MHz 6.98292 GHz -41.11 dBm -28.11 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.86543 GHz -40.99 dBm -27.99 dB
9.000 GHz 13,000 GHz 1,000 MHz 10.54356 GHz -41.62 dém -28.62 dB 9.000 GHz 13,000 GHz 1.000 MHz 1055556 GHz -41.77 dém -28.77 d&
13.000 GHz 18.000 GHz 1,000 MHz 16.18703 GHz -39.34 dBm -26.34 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.17286 GHz -39.48 dBm -26.43 d&
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Highest Channel / 64QAM
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Range Low | Range Up RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 950.75710 MHz -46.63 dBm -33.63 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.67009 GHz -47.01 dém -34.01 dB
1.790 GHz 3,000 GHz 1,000 MHz 2.95383 GHz -46.16 dBm -33.16 dB
3.000 GHz 9,000 GHz 1,000 MHz 6.88093 GHz -40.93 dBm -27.83 dB
9.000 GHz 12,000 GHz 1,000 MHz 10,54006 GHz -41.71 dBém -28.71 d&
13.000 GHz 18.000 GHz 1,000 MHz 16.17411 GHz -39.12 dBm -26.12 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band

66 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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[Spurious Emissions [Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit Range low | Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 9B6. 18441 MHz -46.66 dBm -33.66 dB 30.000 MHz 1.000 GHz 1.000 MHz 983.27586 MHz -46.77 dbm -33.77 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.60948 GHz -45.11 dBm -32.11 dB 1.000 GHz 1.700 GHz 1.000 MHz 1,65295 GHz -47.45 dBm -34.45 dB
1.790 GHz 3,000 GHz 1,000 MHz 2,98932 GHz -46.35 dem -33.35 dB 1.790 GHz 3.000 GHz 1.000 MHz 298730 GHz -46.46 dBm -33.46 d&
3.000 GHz 9,000 GHz 1,000 MHz 6.86143 GHz -41.07 dBm -28.07 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.83993 GHz -41.13 dBm -28.13 dB
9.000 GHz 13,000 GHz 1,000 MHz 10.54356 GHz -41.40 dBm -28.40 de 9.000 GHz 13,000 GHz 1.000 MHz 1054756 GHz -41.74 dBm -28.74 d&
13.000 GHz 18.000 GHz 1,000 MHz 16.16161 GHz -39.44 dBm -26.44 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.20036 GHz -39.38 dBm -26.38 d&
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Range Low | Range Up RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 937.70865 MHz -46.78 dBm -33.78 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.66834 GHz -47.15 dém -34.15 dB
1.790 GHz 3,000 GHz 1,000 MHz 299577 GHz -46.23 dBm -33.23 dB
3.000 GHz 9,000 GHz 1,000 MHz 6.87643 GHz -40.91 dBm -27.91 dB
9.000 GHz 12,000 GHz 1,000 MHz 10,54956 GHz -41.75 dBém -28.75 dB
13.000 GHz 18.000 GHz 1,000 MHz 16.17369 GHz -39.48 dBm -26.46 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 66 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

o
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purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 923.65067 MHz -46.73 dBm -33.73 dB 30,000 MHz 1,000 GHz 1.000 MHz 8682.44628 MHz -46.59 dBm -33.55 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69318 GHz -44.93 dBm -31.93 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.67114 GHz -47.42 dBm -34.42 de
1,790 GHz 3,000 GHz 1.000 MHz 2.98085 GHz -46,25 dBm -33,25 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.09940 GHz -46.21 dBm -33.21d8
3.000 GHz 5.000 GHz 1.000 MHz 6.85043 GHz -40.98 dBm -27.95 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.68843 GHz -40.98 dBm -27.98 db
9.000 GHz 13.000 GHz 1.000 MHz 10.54806 GHz -41.82 dBm -28.82 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.54056 GHz -41,79 dBm -28.79 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.16244 GHz -39.43 dBm -26.43 db 13.000 GHz 18,000 GHz 1.000 MHz 15.80289 GHz -30.39 dBm -26.39 dB&
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 900.38231 MHz -46.58 dBm -33.58 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69493 GHz -47.33 dBm -34.33 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.98851 GHz -46,08 dBm -33,08 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99942 GHz -40.99 dBm -27.92 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.54656 GHz -41.88 dBm -28.88 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.80581 GHz -39.46 dBm -26.46 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 66 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 807.16892 MHz -46.71 dBm -33.71 dB 30,000 MHz 1,000 GHz 1.000 MHz 935.76962 MHz -46.58 dBm -33.68 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -43.76 dBm -30.76 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.67359 GHz -47.43 dBm -34.43 de
1,790 GHz 3,000 GHz 1.000 MHz 2.86916 GHz -46,33 dBm -33,32 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.09375 GHz -46.,20 dBm -33.20 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.86793 GHz -41.05 dBm -28.05 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.98892 GHz -40.80 dBm -27.80 db
9.000 GHz 13.000 GHz 1.000 MHz 10.54806 GHz -41.80 dBm -28.80 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.54556 GHz -41,74 dBm -28.74 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.15995 GHz -39.22 dBm -26.22 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.15411 GHz -30.58 dBm -26.58 dB&
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 966.30935 MHz -46.57 dBm -33,57 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69248 GHz -47.45 dBm -34.45 dB
1,790 GHz 3,000 GHz 1.000 MHz 1.79262 GHz -45,45 dBm -32,45 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85743 GHz -40.83 dBm -27.83 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.56955 GHz -41.73 dBm -28.73 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.18494 GHz -39.41 dBm -26.41 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 66 / 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 933.34583 MHz —46.44 dBm -33.44 dB 30,000 MHz 1,000 GHz 1.000 MHz 865.96452 MHz -46.63 dBm -33.63 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -43.75 dBm -30.75 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.67604 GHz -47.43 dBm -34.43 de
1,790 GHz 3,000 GHz 1.000 MHz 2.97641 GHz -46.19 dBm -33,19 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.09456 GHz -46.,25 dBm -33.25 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.88393 GHz -40.81 dBm -27.81 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99242 GHz -40.96 dBm -27.96 db
9.000 GHz 13.000 GHz 1.000 MHz 10.26659 GHz -41.35 dBm -28.35 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.55356 GHz -41,93 dBm -28.83 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.14703 GHz -39.50 dBm -26.50 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.17161 GHz -30.49 dBm -26.49 d&
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30,000 MHz 1.000 GHz 1.000 MHz 9682.79110 MHz —46.74 dBm -33.74 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.66239 GHz -47.47 dBm -34.47 dB
1,790 GHz 3,000 GHz 1.000 MHz 1,79706 GHz -43,64 dBm -30,64 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.86243 GHz -40.97 dBm -27.97 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.55606 GHz -41.71 dBm -28.71 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.17494 GHz -39.32 dBm -26.32 dB
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saronas. FCC RF Test Report

Report No. : FG811821B

Frequency Stability

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0052
40 Normal Voltage 0.0032
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0030
0 Normal Voltage 0.0004

-10 Normal Voltage 0.0038 PASS
-20 Normal Voltage 0.0028
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0086
20 Normal Voltage 0.0000
20 Battery End Point 0.0005

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG811821B
LTE Band 71
Peak-to-Average Ratio
Mode LTE Band 71/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.62 4.41 5.45 5.59
Middle CH 3.59 4.61 4.23 5.94 PASS
Highest CH 3.59 4.61 5.57 5.59
Mode LTE Band 71/ 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.30 5.62 - -
Middle CH 4.49 5.94 - - PASS
Highest CH 5.28 5.97 - -
SPORTON INTERNATIONAL INC. Page Number 1 A15-1 of 41

TEL : 886-3-327-3456
FAX . 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 71 / 20MHz / QPSK
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Trace 1 20.21 dBm 23,83 dBm 3.62 d8 2.78 dB 3.51 dB 9 dB Trace 1 20,62 dBm 25,80 dBm 5.18 d8 2.46 dB 3.94 dB 4.61 da 4.99 dB
I e—— e _
L J J [ CTTTTT L JL J [ SRR

Date: 16.FEB 2018 14:25:28

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 71 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum i i
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
sy B
= 2|
o — o —
- - \\
0.0 \ g 0.0 C g
| ] | ]
1E- - 1E- 3 -
“ b 5
L I\ \
1E L 1E
ICF 673.0 MHz Mean Pwr + 20.00 dB ICF 673.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 19.12 dBm 24,59 dBm 5.47 dB 2.99 dB 5.28 dB Trace 1 19.B5 dBm 26,13 dBm 6.28 dB 2.90 d8 4.78 da 5.59 d8 6.00 dB
I e—— I e——
L ] J L ] J WRRR we

Date: 18.FEB.2018 14:38:37

Date: 18.FEB.2018 14:38:30

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
=
il
o T
NG
w
0.0 0. =
5 N 5
1E- - 1E- <
% e X
L | \,
1€ 1€ .
%
|
| \ |
1 | 3 1 |
CF 680.5 MHz Mean Pwr + 20.00 dB CF 680.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.46 dbm 23,73 dbm 4.27 d8 3.04 0B +.20 6B Trace 1 [ 19.79 dem 26,71 dbm 5.92 d8 3.01d8 4.99 da 5.94 d8 5.58 0B
I e—— e —
L JL J L JL J [ CEREREERC

Date: 16.FEB. 2018 14:26:28

Date: 16.FEB. 2018 14:33.48

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 10,70 d&
lo At 30 8 AQT 2 ms @ RBW 20 MHz

Ref Level 30.00 dém  Offset 10,70 d&
lo At 30 8 AQT 2 ms @ RBW 20 MHz

(@152 view

(@152 view

(CF 688.0 MHz

Mean Pwr + 20,00 dB

00

(CF 688.0 MHz Mean Pwr + 20.00 dB

C y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 19.23 dBm 24,89 dBm 5.67 d8 2.93 dB 5.16 dB S dB dB
L )i J [

Date: 18.FEB.2018 14:27:11

C y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.73 dem 25,64 dBm 6.11 d8 3.10 d8 4.84 da 59 da B
— —
L Jl )| W e

Date: 18.FEB. 2018 14:25.48

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG811821B

LTE Band 71 / 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Ref Level 30.00 dém  Offset 10,70 d&
Att 30 8 AQT 2 ms @ RBW 20 MHz

Ref Level 30.00 dém  Offset 10,70 d&
lo At 30 8 AQT 2 ms @ RBW 20 MHz

(@152 view

(@152 view

CF 673.0 MHz Mean Pwr + 20,00 dB

00

CF 673.0 MHz Mean Pwr + 20.00 dB

G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | 19% | D.01% |
Trace 1 19.23 dBm 24.62 dBm 5.39 d8 2.93 dB 4.81 dB 5.30 dB 5.36 dB Trace 1 19.81 dBm 26,11 dBm 6.29 dB 2.87 d8 4.78 da
I e—— I e——
L JL J W stk L JL J

Date: 18.FEB.2018 14:36.21

Date: 16.FEB 2018 14:38.66

Middle Channel / 1RB

Middle Channel / Full RB

Ref Level 30.00 dém  Offset 10,70 d&

Ref Level 30.00 dém  Offset 10,70 d&

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
7“4-“__“\‘ T —
o o \' -
R b
00 ¢ 00 AW
5 x 3
1E ¥ 1E 3
| X
\ \
1E 1E T
B B 1
CF 680.5 MHz o Mean Pwr + 20.00 dB CF 680.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.19 dem 23,65 dbm 4.45 da 2.9 0B +.45 0B +.49 0B .49 0B Trace 1 | 19.80 dem 26,76 dBm 5.95 d8 2.93 d8 4.93 d 5.94 d8 5.49 0B
I e—— e _—
L il J [ L il ] W e

Date: 18.FEB.2018 14:30:30

Date: 18.FEB. 2018 14:31.43

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
| [
o o
0.0 0.0 .
¥ 5 N 3
i G \\ 5
i3 ‘l 1E4 - -
i1 b
1E % 1E T
i i |
CF 688.0 MHz Mean Pwr + 20.00 dB CF 688.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 19.56 dbm 24,68 dBm 5.33 d8 2.99 6B 5.10 dB 8 8 Trace 1 [ 19.71 dbm 26,44 dBm 6.74 d8 3.01d8 4.99 da da 5.52 0B
I e—— e e e
L )i J [ L il ] W e

Date: 18.FEB. 2018 14:2655

Date: 18.FEB. 2018 14:26.12

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG811821B

26dB Bandwidth

Mode LTE Band 71 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 488 | 491 | 979 | 9.89 | 14.27 | 14.33 | 20.34 | 20.50
Middle CH - - - - 491 | 492 | 967 | 9.83 | 14.48  14.30 | 20.14 | 20.22
Highest CH - - - - 496 | 488 | 9.85 | 9.85 | 14.42 | 14.33 | 20.14 | 20.10

Mode LTE Band 71 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.84 - 9.85 - | 1433 - 2002 -
Middle CH - - - - 4.87 - 9.95 - | 1445 | - 2022 -
Highest CH - - - - 4.88 - 9.81 - | 1454 | - 2038 -

SPORTON INTERNATIONAL INC. Page Number 1 A15-5 of 41

TEL : 886-3

-327-3456

FAX . 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 71

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

o) o)
Ref Level 30,00 dém  Offset 10,70 di e RBW 100 krz Ref Level 30.00 dem  Offset 10,70 Gb & RBW 100 kHz
o Att 0ds SWT 1% ps @ VBW 300 kHz  Mode Auta FFT o Att 0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
Mi[1] 14.88 dBm)| M1[1 13.16 dBm)
665.76000 MHz| 664.86100 MHz]
20 di T 20 de
¥ 26.00 dB) M1 26.00 dB|
e A LS A 4.875000000 MHZz . P N . 4.905000000 MHZ|
1od i Q factor 136.6| n f 135.5|
o / i} ] -
10 df 10 db \? \
/
-20 20 { '\
i 1
/ \ )
T M P AN \ A ~
30 o L e i
40 d -40
sod 50 d
-60 dBm -60 dim
CF 665.5 MHz 1001 pts Span 10.0 MHz CF 665.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue Y-value | Function | Function Result Type | Ref | Tre | X%-walue ¥-value Function | Function Result |
M1 B65.76 MHZ 14.B8 dBm ndé down 4875 MHz M1 1 664,861 MHz 13.16 dBm nd8 down 4,905 MHz
TL 1 663,062 MHz -10.55 dem ndg 26.00 dB T1 1 663,072 MHz -12.66 dBm ndg 26.00 d&
T2 1 667,938 MHZ -10.97 dBm Q factor 136.6 T2 1 667.978 MHZ -12.56 dBm Q factor 135.5
il il
L L o - S L 4

Date: 18 FEB 2018 0256337

Cate: 18 FEB 2018 025431

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

Ref Level 30,00 dom  Offset 10.70 GB = RBW 100 kHz Ref Level 30.00 dem  Offset 10,70 Gb & RBW 100 kHz
o Att 0ds SWT 1% ps @ VBW 300 kHz  Mode Auta FFT o Att 0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
MI[1] 14.49 dBm)| M1[1] 14.06 dBm]
681.81900 MHz| p 681.70900 MHz]
20d mIB',,\ 26.00 dB) = nall 26.00 db|
04 P nd Mo A A iy 4.905000000 MHZ| 104 P S0, My e BN 4.915000000 MHz
q factor 1 139.0| | Q factor 1 138.7|
| J |
] 1 o
/ J' ‘
\od S 104 1 ie
7 7 {
| / |
20 i - -20 f
/ \ J |
-0 tamey = 4 = o' g T o
40 -40
50 o -50d
-60 dom -60 dem
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 681,810 MHz 14.40 dBm ndé down 4,905 MH2 M1 1 681,709 MHz 14.06 dBm nd8 down 4915 MHz
T1 1 678,002 MHz -11.04 dBm nda 26.00 dB 1 1 678,032 MHz 12,17 dBm nda 26.00 d&
T2 1 6BZ.908 MHZ -11.60 dBm Q factor 139.0 T2 1 BBZ.948 MHZ -12.06 dBm Q factor 138.7
il il
L L o - S L 4 -

Date: 18 FEB.2018 031858

Cate: 18 FEB 2018 03.19.03

Highest Channel

/5MHz / QPSK

Highest Channel / 5SMHz / 16QAM

Spectrum trum
Ref Level 30.00 dém  Offset 10.70 dB & RBW 100 kHz Ref Level 30.00 dém Offset 10.70 dB & RBW 100 kHz
o At 30ds SWT 10 s @ VBW 300 kHz  Mode Auto FFT e att 30ds SWT 10 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 10k Max
Mi[1] 14.21 dBm| Mi[1] 13.89 dem|
. 697.69800 MHz| . 604.31100 MHz]
= nds 26.00 dB| = nds 26.00 dg)
s N s . A £ W r s 4 E W
104 Pty § LB 1.955000000 MHZ 104 ’ ea P 1875000000 MHz
] Q factor \ 140 8| [ Q factor \ 1424
/ ! | |
o - 0
T'J f 1
10 d - 10 o r ‘,
/ / i
| 4
20 T -20
I A A fr \
3 e AR A= R A BV
-40d -40
50 o -50d
60 dim -60 dBm
CF 695.5 MHz 1001 pts Span 10.0 MHZz CF 695.5 MHz 1001 pts Span 10.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
ML 1 657,698 MHz 14.21 dem nd& down 4,955 MHz [ EY 654,311 MHz 13.69 dbm ndB down 4575 MHz
T1 1 693.002 MHz -11.63 dBm nda 26.00 dB T1 1 693.062 MHZ -12.41 dBm nd8 26.00 dB
T2 1 697,558 MHz -11.51 dém Q factor 140.5 T2 1 697,538 MHz -12,36 dBm Q Factor 142.4
il il
L JL J - L JL J -

Date: 18.FEB.2018 03.2853

Cate: 18.FEB.2018 03.30.49

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A15-6 of 41




SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 71

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

o) o)
Ref Level 30,00 dém  Offset 10,70 di e RBW 300 krz Ref Level 30.00 dem  Offset 10,70 Gb & RBW 300 kHz
o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30ds SWT  126us @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
Mi[1] 16.27 dBm)| M1[1] 15.86 dBm)
i 667.0410 MHz 669.8380 MHz]
20d - z0d M
S ndB . 26.00 dB) — mB_ 26.00 dB|
104 J e W 1 anial 9.790000000 MHZ| 104 A A Vnen| I s | T et 9.890000000 MHZ|
7 Q factor 68.1 Q factor 67.7]
o f L 0
i
10 df ‘\ 10 df
<0 . o o~ = -
o . o R P e e
PR el A e Py N
el <30
40 d -40
sod 50 d
-60 dBm -60 dim
CF 668.0 MHz 1001 pts Span 20.0 MHz CF 668.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 667.041 MHz 16.27 dBm ndé down 9.79 MHz M1 1 660.B38 MHz 15.86 dBm nd8 down 9.89 MHz
TL 1 663,125 MHz -9.64 dbm nda 26.00 dB T1 1 663,045 MHz -10,19 dBm nda 26.00 dB
T2 1 672,915 MHZ -10.08 dBm Q factor 6B.1 T2 1 672,935 MHZ -9.95 dBm Q factor 67.7
il

L JL

Date: 18 FEB.2018 11.05.07

T

L

Cate: 18 FEB 2018 11,0250

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 18 FEB.2018 11.0850

Cate: 18 FEB 2018 11.08.57

Ref Level 30,00 dom  Offset 10.70 GB = RBW 300 kHz Ref Level 30.00 dem  Offset 10,70 Gb & RBW 300 kHz
o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30ds SWT  126us @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
MI[1] 15.43 dBm)| M1[1] 15.87 dBm]
- 660.8600 MHz| 670.0420 MHz]
N ndB 26.00 dB) ndg 26.00 dB|
oo T i i ae AR - A AR 9.670000000 MHZ, A NN Y e, 9.830000000 MHZ|
] Q factor 4 70.4 Q factor \ 69.0)
o f |
T 1
10 g 41 1.
/
20 _/ i
- mm Nl Ve AV POV
0 o
40 -40
50 -50 i
-60 dom -60 dem
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 6B0.B6 MHZz 1£.43 dBm ndé down 9.67 MHz M1 1 678.042 MHz 15.82 dBm nd8 down 9.83 MHz
T1 1 675665 MHz -10.54 dBm nda 26.00 dB 1 1 675,625 MHz -84 dBm nda 26.00 dB
T2 1 B6BS.335 MHZ -10.22 dBm Q factor 70.4 T2 1 B6BS. 455 MHZ -9.72 dBm Q factor 69.0
i il
L L o - S L -

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Date: 18.FEB.2018 11.40.54

Date: 18.FEB.2018 11:39.04

Spectrum trum
Ref Level 30,00 dém  Offset 10,70 OB & RBW 300 kHz Ref Level 30.00 dém  Offset 10,70 0B & RBW 300 kHz
jo ALt 30d8 SWT 12.6 ps @ VBW 1 MHz Mode Auto FFT b ALL 30d8 SWT 12.6 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count_100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] .81 dBm| Mi[1] 16.98 dem|
. 689 1 MHz| . 694.4190 MHZ]
= - nda 26.00 d| = - 26.00 de}
10d dn I Fetante e A, 9.850000000 MHz 10 di AN e Y 9.850000000 MHZ|
| Q factor 70.0| | 70.5|
o [ o 7 |
] § T 5
10 df -8 d 10 d f .4
/ \ J \
20 ~ -20 'y
A L s Pa eV o '/ N e S
\ar -30 d
40 di -40
sod 50 d
60 dim -60 dBm
CF 693.0 MHz 1001 pts Span 20.0 MHz CF 693.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
ML 1 669,543 MHz 15,61 dbm nd& down 9,85 MHz [ EY 654,415 MHz 16.28 dbm ndB down 9,85 MHz
T1 1 688,105 MHz -10.66 dem nds 26.00 dB T1 1 688,025 MHz -9.40 dBm nds 26.00 d8
T2 1 697,855 MHz -9.58 dBm Q factor 70.0 T2 1 697 575 MHz .73 dBm Q Factor 70.5
il il
S VS 4 . S I 4 .

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A15-7 of 41




SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 71

Lowest Channel / 1I5MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Ref Level 30,00 dom  Offset 10.70 GB = RBW 300 kHz Ref Level 30.00 dem  Offset 10,70 Gb & RBW 300 kHz
o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30ds SWT  126us @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
Mi[1] 15.64 dBm| M1[1] 14.25 dBm)
671.3990 MHz| p 671.5790 MHz]
20d 26.00 dB) = T nde 26.00 db|
oo Ba T P 14.266000000 MH2 104 PP W BV ey 14.326000000 MHz
7 Q factar 1 47.1 i Q factor 1 46.9]
f f ]
o 7 [} 7 ]
10 - 10 df '; ;
. ) t
-
=0 T 20 e A o
-30d -30 dB—
»’.‘"‘ (,u"
a0 d A0
50 -50 i
-60 dom -60 dem
CF 670.5 MHz 1001 pts Span 30.0 MHz CF 670.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1 671,300 MHz 15.64 dBm ndé down 14,266 MH2 M1 1 671.570 MHz 14.25 dBm nd8 down 14,326 MHz
T1 1 663,367 MHz -10.57 dem nda 26.00 dB 1 1 663,247 MHz -12,25 dBém nda 26.00 d&
T2 1 677.633 MHZ -10.82 dBm Q factor 47.1 T2 1 677.573 MHZ -12.23 dBm Q factor 46.9
il il
L L J L JL J

Date 18 FEB.2018 120038

Cate: 18 FEB 2018 11.58.37

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Ref Level 30,00 dom  Offset 10.70 GB = RBW 300 kHz Ref Level 30.00 dem  Offset 10,70 Gb & RBW 300 kHz
o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30ds SWT  126us @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
Mi[1] 14.84 dBm| M1[1] 14.37 dBm)
684.3660 MHZ . 678.7020 MHz]
20d mIB'x 26.00 dB| = nde 26.00 dB|
10d e P S | B | e 14.476000000 MHZ| 104 2 n B 14.296000000 MHz
! q factor bl +7.9] f B Q factol Y 47.5)
i I i \
o 7 T o T T
. 1§ 1 y 1 1
10 7 ¥ 10 ) %
/ | 1
20 - <t —= A
T i AN A ™V R N
<30 o
-40d -40)
sod 50 d
-60 dom -60 dem
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 6805 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 684,366 MHz 14.84 dBm ndé down 14,476 MH2 M1 1 678.702 MHz 14,37 dBm nd8 down 14,296 MHz
TL 1 673,247 MHz -11.50 dém nda 26.00 dB T1 1 673,307 MHz -11.05 dBm nda 26.00 d&
T2 1 B6B7.723 MHZ -11.20 dBm Q factor 47.3 T2 1 B6B7.603 MHZ -11.02 dBm Q factor 47.5
il il
L L o - S L 4 -

Date 18.FEB.2018 1218:43

Cate: 18 FEB 2018 1217.06

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum trum
Ref Level 30.00 dém  Offset 10.70 dBé & RBW 300 kHz Ref Level 30.00 dém Offset 10.70 dB & RBW 300 kHz
o At 30d8  SWT  126us @ VBW 1MHz  Mode Auto FFT e att 30d8  SWT  126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 10k Max
Mi[1] 14.00 dBm| Mi[1] 14.01 dem|
. 689.2110 MHz, . 693.4370 MHZ]
= kL nds 26.00 db| = Fn 26.00 dg)
e L - . W P A e . a2 W
0d e s BVeren 14.416000000 MHz 104 Y B ooy 14.326000000 MHz
T Q factor +7.9) T Q factor \ 18.4
[ /
o 0
7
i} o
10 d , 10 ,
/ |
- ! -
= ] T TS =0 7
. P L S - e
—— A Al S
-40d -40
sod 50 d
60 dim -60 dBm
CF 690.5 MHz 1001 pts Span 30.0 MHZz CF 690.5 MHz 1001 pts Span 30.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
ML 1 663,211 MHz 14.00 dém nd& down 14,416 MHz [ EY 693,437 MHz 14.01 dBm ndB down 14,326 MHz
T1 1 683.217 MHz -11.95 dBm nda 26.00 dB T1 1 683.217 MHz -12.08 dBm nd8 26.00 d8
T2 1 697,633 MHz -11.66 dém Q factor 47.8 T2 1 697,543 MHz -10,79 dBm Q Factor 48.4
il il
L JL J - L JL J -

Date: 18.FEB.2018 12.48:10

Cate: 18.FEB 2018 124531

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 71

Lowest Channel / 20MHz / QPSK

Lowest Channel /

20MHz / 16QAM

Ref Level 30,00 dom  Offset 10.70 GB = RBW 1L MHZ RefLevel 30.00 dem  Offset 10.70 db & RBW 1 MMz
o Att 0ds SWT 57us @ VBW 3MHz  Mode Auto FFT o Att 0ds SWT 57us @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
Mi[1] 17.57 dBm| M1[1] 16.64 dBm)
M1 678.1950 MHz . ; 672.5200 MHz]
20d N - 26.00 dB) = R A 26.00 dB|
w0 T 20.340000000 MHZ 104 = B BwW 20.500000000 MHZ|
7 Q factor 33.9 7 Q factor \ az.9|
o | 0 / \
T
J J
10 d 10 df =
(SN F e [
20 - -20 -
g /
-and -30 di
7 /
B 3P
50 o -50d
-60 dom -60 dem
CF 673.0 MHz 1001 pts Span 40.0 MHz CF 673.0 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 678,105 MHz 17.57 dBm ndé down 20.34 MH2 M1 1 672,52 MHz 16.64 dBm nd8 down 20.5 MHz
TL 1 662,77 MHz -8.52 dém nda 26.00 dB T1 1 662,51 MHz -9.26 dbm nda 26.00 d&
T2 1 683,11 MHZ -8.36 dBm Q factor 33.3 T2 1 683,31 MHZ -9.72 dBm Q factor 32.8
i i
L JL J L JL J

Date: 18 FEB.2018 1256154

Cate: 18 FEB 2018 13.23.02

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Ref Level 30,00 dom  Offset 10.70 GB = RBW 1L MHZ RefLevel 30.00 dem  Offset 10.70 db & RBW 1 MMz
o Att 30ds SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att 30d8 SWT  S7ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
Mi[1] 18.07 dBm| M1[1] 16.92 dBm)
672.78680 MHz| 675.1850 MHz]
20 di 20 de
J NP odB 26.00 dB| ST - I 26.00 dB|
04 - B v 20.140000000 MHZ| 104 - Bir T 20220000000 MHz
Fi q factor 33.4 f Q factor ‘\ 23.4
! /
o f 0 /
10 7’ 10 df 1
/ \ ]
~+— e P T
0 — 20 g -
-an d a0 d
40 -40
50 -50 i
-60 dom -60 dem
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 672,788 MHz 18.07 dBm ndé down 20.14 MH2 M1 1 675,185 MHz 16.92 dBm nd8 down 20.22 MHz
T1 1 670,39 MHz -7.96 dam nda 26.00 dB 1 1 670,39 MHz -8.72 dbm nda 26.00 d&
T2 1 690,53 MHZ -7.61 dBm Q factor 33.4 T2 1 690.61 MHZ -8.71 dBm Q factor 33.4
il il
L L o - S L 4 -

Date: 18 FEB.2018 13.34.36

Cate: 18 FEB 2018 13.35:32

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum ectrum
Ref Level 30.00 dém  Offset 10.70 dBé & RBW 1 MHz Ref Level 30.00 dém Offset 10.70 dB & RBW 1 MHz
o At 30ds SWT S7ps @ VBW 3MHz  Mode Auta FFT e att 30ds SWT 57 ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 10k Max
Mi[1] 17.86 dBm| Mi[1] 17.11 dem|
. [ 695.7920 MHz, . 683.4050 MHZ]
20 0B , 26.00 dB 20 i —ade, 26.00 d8|
- e DB ) P PR N N )
04 / Bw 20.140000000 MHz 104 / B 20100000000 MHz
7 Q factor 34.5 7 Q factor 340
] f 0 -
. 1
10l f 10 df f
f P S / .
0 J ™, -~ 20 _ / N .
e e = = A =
a0 d -30 di
-40d -40
sod 50 d
60 dim -60 dBm
CF 688.0 MHz 1001 pts Span 40.0 MHZz CF 688.0 MHz 1001 pts Span 40.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value ¥-value Function__| Function Result |
ML 1 695,792 MHz 17.86 dbm nd& down 20,14 MHz [ EY 663,405 MHz 17.11 dbm ndB down 20.1 MHz
T1 1 677.89 MHZ -8.46 dBm nd8 26.00 dB T1 1 677.97 MHZ -9.33 dBm ndB 26.00 da
T2 1 698,03 MHz -7.83 dbm Q factor 34.5 T2 1 698,07 MHz -5.81 dBm Q Factor 34.0
il il
L JL J - L JL J -

Date: 18.FEB.2018 14.24.07

Date: 18.FEB.2018 13.50.06

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 71

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

(=]

Ref Level 30.00 dém

Offset 10.70 dB & RBW 100 kHz

(=)

Ref Level 30.00 dém

Offset 10.70 dB & RBW 300 kHz

Date: 18 FEB.2018 03.00.50

Cate: 18 FEB 2018 10:53.08

o Att 0ds SWT 1% ps @ VBW 300 kHz  Mode Auta FFT o Att 30d8 SWT  126ps @ VBW  LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
Mi[1] 13.68 dBm| 15.72 dBm)
667.05800 MHz| 671.5360 MHz]
204 . 20d
nds M1 26.00 dB| N 26.00 db|
10d Al — = HE‘A‘J-"L"F. M 4.835000000 MHZ| 10 di Sy Y N 9.850000000 MHZ|
f Q factdr Y 138.0| i Q factor 68.2|
o ] 1 0 IJ
{ . T
10 df o v 10 d 7‘
i i /
20 / A -20 f
| e e
\ £ — Y o
-0 d e <30 db
P i A
40 di -40
sod 50 d
-60 dom -60 dem
CF 665.5 MHz 1001 pts Span 10.0 MHz CF 668.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 667.058 MHz 13.68 dBm ndé down 4,835 MH2 M1 1 671.536 MHz 15.72 dBm nd8 down 9.85 MHz
TL 1 663,102 MHz -12.26 dém nda 26.00 dB T1 1 663,105 MHz -10,60 dBm nda 26.00 dB
T2 1 667,938 MHZ -12.72 dBm Q factor 138.0 T2 1 672,955 MHZ -10.14 dBm Q factor 68.2
il il
L L o - S L

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

Date: 18 FEB.2018 031653

Cate: 18 FEB 2018 111126

Ref Level 30,00 dom  Offset 10.70 GB = RBW 100 kHz Ref Level 30.00 dem  Offset 10,70 Gb & RBW 300 kHz
o Att 0ds SWT 1% ps @ VBW 300 kHz  Mode Auta FFT o Att 30ds SWT  126us @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
MI[1] 51 dBm)| M1[1] 14.97 dBm]
679.52100 MHz| p ) 669.8570 MHz]
20d g nde 26.00 dB = nde /I/, 26.00 dB|
A A Blign rofon 4.865000000 MHZ o - R T 9.950000000 MHZ|
10 et . - ey ) 10 / \
7 Q fatffor 139.7) ] a factor 66.7)
o - ! [}
/ ‘ ’
10 df ~ & 10 db ‘}
)i i
-20 ],‘ \ -20 I’
) / \ - o e
-3 A A LT AT ey =0
40 -40
50 -50 i
-60 dom -60 dem
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value Function | Function Result |
M1 679.521 MHz 13.51 dBm ndé down 4865 MHz M1 1 6B83.B57 MHz 14.97 dBm nd8 down 9.95 MHz
T1 1 678.072 MHz -12.24 dBm nda 26.00 dB 1 1 675,505 MHz -11,45 dBm nda 26.00 d&
T2 1 682,938 MHZ -12.70 dBm Q factor 139.7 T2 1 B6BS. 455 MHZ -10.94 dBm Q factor 68.7
il il
L L o - S L -

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Date 18 FEB.2018 03.3152

Cate: 18 FEB 2018 11.41.33

Spectrum pectrum
Ref Level 30,00 dom  Offset 10.70 GB = RBW 100 kHz Ref Level 30.00 dem  Offset 10,70 Gb & RBW 300 kHz
o Att 0ds SWT 1% ps @ VBW 300 kHz  Mode Auta FFT o Att 30ds SWT  126us @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
Mi[1] 13.18 dBm)| M1[1] 15.25 dBm)
693.59200 MHz| p 692.4410 MHg]
20d i1 nde 26.00 dB) = - X 26.00 db|
L A, Pt B e P e 4.875000000 MH2| . T ne Wil i s 9.810000000 MHz
1od [ qQfactor \ 142.9 n 7 70.6}
o . \ [} / .
) | J i
10 df L 10 df i L
Ff L / \
E -20 -
/ \ N e TS S
AR 7 = =0
40 -40
50 d 50 di
-60 dom -60 dem
OF 695.5 MHz 1001 pts Span 10.0 MHz CF 693.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 603,502 MHz 13.18 dBm ndé down 4875 MHz M1 1 602,441 MHz 15.25 dBm nd8 down 9.81 MHz
T1 1 693,012 MHz -13.26 dém nda 26.00 dB 1 1 668,165 MHz -11.06 dBm nda 26.00 d8
T2 1 697 .BEE MHZ -12.68 dBm Q factor 142.3 T2 1 697.975 MHZ -10.38 dBm Q factor 70.6
— — —
L L J L JL

SPORTON INTE
TEL : 886-3-327-

FAX . 886-3-328-

RNATIONAL INC.
3456
4978

Page Number
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 71

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

(=)

Date: 18 FEB.2018 116645

[m]
Ref Level 30,00 dom  Offset 10.70 GB = RBW 300 kHz RefLevel 30.00 dem  Offset 10.70 db & RBW 1 MMz
o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30ds SWT  57ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
Mi[1] 13.71 dBm| M1[1] 18.37 dBm)
672.7160 MHz| p 6724810 MHz]
20d Tnda 26.00 dB) = B 26.00 dB|
w0 o o T, L L L PN, -326000000 MHZ 104 / g 20.020000000 MHZ|
Q factor \ +7.0 7 a factor 3.6
o ! [} :
| i
8 !
10 df = 10 df _‘J
! T B e
=0 PVEs P P 7 -20 o
s T NNV YN Ty
-30 dBmy- .30 dBmy=]
o
A 40.di
50 -50 i
-60 dom -60 dem
CF 670.5 MHz 1001 pts Span 30.0 MHz CF 673.0 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 672,718 MHz 13.71 dBm ndé down 14,326 MH2 M1 1 672,481 MHz 18.37 dBm nd8 down 20.02 MHz
T1 1 663,307 MHz -12.11 dém nda 26.00 dB 1 1 663,01 MHz -7.03 dbm nda 26.00 d&
T2 1 677.633 MHZ -12.11 dBm Q factor 47.0 T2 1 683,02 MHZ -8.20 dBm Q factor 33.6
il il
L L J L JL J

Cate: 18 FEB 2018 13.24.38

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Date 18.FEB.2018 121450

Ref Level 30,00 dom  Offset 10.70 GB = RBW 300 kHz RefLevel 30.00 dem  Offset 10.70 db & RBW 1 MMz
o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30ds SWT  57ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
Mi[1] 13.52 dBm| M1[1] 16.98 dBm)
679.2410 MHz| p 11 675.4650 MHz]
20d ndB 26.00 dB) = -~ A A~ neR - o 26.00 dB|
10 T A P 14.446000000 MHZ 10d ~ T P - 20.220000000 MHz
7 Q factor ) 47.0| 7 Q factor 23.4
)
o f‘ [} +
i’
i | i b
10 10
/ f
20 _ / - Lol -
T e
el
e
40 d -40
50 -50 i
-60 dom -60 dem
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 679.241 MHz 13.52 dBm ndé down 14,446 MH2 M1 1 675,465 MHz 16.98 dBm nd8 down 20.22 MHz
T1 1 673,397 MHz -12.30 dém nda 26.00 dB 1 1 670,47 MHz -8.53 dbm nda 26.00 d&
T2 1 6B7.B43 MHZ -12.82 dBm Q factor 47.0 T2 1 690,69 MHZ -9.39 dBm Q factor 33.4
il il
L L o - S L 4 -

Cate: 18 FEB 2018 13.36.28

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

Date: 18.FEB.2018 12.45.48

Spectrum ectrum
Ref Level 30.00 dém  Offset 10,70 GB & RBW 300 kHz RefLevel 30.00 dém  Offset 10.70 0B @ RBW 1 MHz
jo ALt 30d8 SWT 12.6 ps @ VBW 1 MHz Mode Auto FFT b ALL 30d8 SWT 5.7 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 100/100 SGL Count_100/100
@ 1Pk Max [@ 1Pk Max
Mil1] 13.35 dBm| MiL1] 17.15 dim|
204 _ 691.7290 MHZ| . " 692.9950 MHe]
T nds 26.00 dB - . _ndeX, 26.00 d8|
p . P A BB A 14.535000000 MHz| » T N T B 20.380000000 MHZ
10 < Ay 10 )
7 Q factor ) +7.9) i a factar a4.0f
o - o -
I ]
10 o el 10 di F
{ }
20 { 20 J _ L
] S =
T Y Ny - —
E - 30
a0 d 40
50 o -50d
-60 dim -60 dBm
CF 690.5 MHZz 1001 pts Span 30.0 MHz CF 688.0 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
ML 1 691,729 MRz 13.35 dam ndB down 14,535 MHz M1 1 692,995 MHz 17.15 dbm nd@ down 20,38 MHz
T 1 683,247 MHz -13.02 dém nds 26.00 d8 T1 1 67773 MHz -8.84 dBm nds 26.00 d8
T2 1 697,783 MHz -12.40 dém Q factor 47.6 T2 1 698,11 MHz -9.06 dBm Q factor 34.0
i il
S VS 4 - S I 4 -

Date: 18.FEB.2018 14:20.25

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG811821B
Occupied Bandwidth
Mode LTE Band 71 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 451 4.5 9.07 8.99 | 1343 | 13.46 | 18.42 | 18.42
Middle CH - - - - 4.5 4.5 9.05 9.11 | 13.46 | 13.43 | 18.54 | 18.22
Highest CH - - - - 451 4.5 9.03 9.05 | 13.46 | 13.49 | 18.26 | 18.38
Mode LTE Band 71 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.48 - 9.05 - 13.43 - 18.46 -
Middle CH - - - - 4.48 - 8.99 - 13.43 - 18.38 -
Highest CH - - - - 4.49 - 9.07 - 13.49 - 18.46 -
SPORTON INTERNATIONAL INC. Page Number 1 A15-12 of 41
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 71

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date 18 FEB.2018 0256316

Cate: 18 FEB 2018 025423

Ref Level 30,00 dom  Offset 10.70 GB = RBW 100 kHz Ref Level 30.00 dem  Offset 10,70 Gb & RBW 100 kHz
o Att 0ds SWT 1% ps @ VBW 300 kHz  Mode Auta FFT o Att 0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [0 37k Max
Mi[1] 14.75 dBm| M1[1] 13.80 dBm)
666.69900 MHz| p 664.00100 MHz]
20d 4.505494505 MHz = R Occ By 4.495504496 MHZ]
10d P et M ™y Ly . 104 I; r / )
o [} -
f
10 df 10 o +
/
-20 20 B
1 { . .
e e e NI VPV, WSO SN . . 1 en
40 di
50 o -50d
-60 dom -60 dem
OF 665.5 MHz 1001 pts Span 10.0 MHz CF 665.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1 666,600 MHz 14.75 dBm M1 1 664.001 MHz 13.80 dBm
T1 1 66325225 MHz .37 dem Occ Bw 4.505494505 MHz 1 1 66325225 MHz 9,39 dbm Occ Bw 4,495504496 MHz
T2 1 56775774 MHz 8.35 dem T2 1 56774775 MHz 9,46 dBin
i i
L L J L JL J

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

Date: 18.FEB.2018 03.28.18

Cate: 18.FEB.2018 03.30.35

Ref Level 30,00 dém  Offset 10,70 di e RBW 100 krz Ref Level 30.00 dem  Offset 10.70 6B & RBW 100 kHz
o Att 0ds SWT 1% ps @ VBW 300 kHz  Mode Auta FFT o Att 0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
14.67 dBm| EETRY] 13,97 dBm)|
621.69900 MHz| . 621.67900 MHz]
20d +.495504496 MHz = ; ocBr +.495504496 MHZ]
LEW, Tty L L WA w e W BT s
10 = et 10 SR
7 1 i |
N / | B [ |
| ,.’ \
10 df . 10 db s
Y ( \
20 it 20 :
\ / \
R = T A 3518 R vy
-40d -40)
sod 50 d
-60 dBm -60 dim
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 6805 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 6E1,600 MHz 14.67 GBm 1 1 BE1.670 MHz 13.37 dBm
TL 1 676.25225 MHz .53 dém Occ Bw 4495504456 MHz T1 1 676.25225 MHz 9,69 dBm Oce Bw 4495504496 MHz
T2 1 6B2.74775 MHZ 9.64 dBm T2 1 6B2.74775 MHZ 9,35 dBm
i il
L JL J we L JL J we
Date 18.FEB 2018 031948 Date: 18 FEB 2018 031728
Spectrum trum
Ref Level 30,00 dém  Offset 10,70 OB & RBW 100 kHz Ref Level 30.00 dém  Offset 10,70 0B & RBW 100 kHz
o At 30ds SWT 10 s @ VBW 300 kHz  Mode Auto FFT e att 30ds SWT 10 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 10k Max
Mi[1] 14.02 dBm| Mi[1] 13,30 dem|
sad 697.09800 MHz| - 694.63100 MHz]
oo Bl . 4.505494505 MHZ, N Oce By 4.495504496 MHZ]
04 by rodermn e o e e 104 A P Apidomnpmeoona_pon, A
\ ! \
o 0 - -
/
10 d 10 l
20 7 v -20 T
N / VL A i . \ -
30, giom= 7 Eot T =
-40d -40
sod 50 d
60 dim -60 dBm
CF 695.5 MHz 1001 pts Span 10.0 MHZz CF 695.5 MHz 1001 pts Span 10.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Trc | X-value | ¥-value | __Function Function Result
ML 1 657,098 MHz 14.02 dém [ EY 654,631 MHz 13,40 dbm
T1 1 693.26224 MHz 8.83 dBm 0cc Bw 4505494505 MHz T1 1 603.24276 MHz 9,50 dBm 0cc Bw 4405504496 MHz
T2 1 657.76773 MHZ 10.13 dBm T2 1 657.73776 MHz 5,62 dBm
il il
L JL J L JL J -

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

1 A15-13 of 41
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 71

Lowest Channel / 10MHz / QPSK

Lowest Channel /

10MHz / 16QAM

(=)

Date: 18.FEB.2018 11.08.:41

[m]
Ref Level 30,00 dom  Offset 10.70 GB = RBW 300 kHz Ref Level 30.00 dem  Offset 10,70 Gb & RBW 300 kHz
o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30ds SWT  126us @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
Mi[1] 16.97 dBm| 17.70 dBm)
o d 1 669.3790 MHz 0 d 671.3170 MHz]
- Ppec By 9.070929071 MHZ 8.901008991 MHZ]
o A s
10d ’ 10 5
o - B /
{ J
10 df / 10 o £
Ff
-20 -20
o JR [P PSSRy NP PRl PV P VoY I SNl
<50 <30
40 d -40
sod 50 d
-60 dom -60 dem
CF 668.0 MHz 1001 pts Span 20.0 MHz CF 668.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue ¥-value Function | Function Result |
M1 660,370 MHz 16.97 dBm M1 1 671,317 MHz 17.70 dBm
TL 1 63,4645 MHz 10.25 dém Occ Bw 2.070929071 MHz 1 1 63,5245 MHz .74 dbm Occ Bw 5991008991 MHz
T2 1 672.5554 MHZ 9,23 dem T2 1 5725155 MHZ .96 dBin
i i
L JL J L JL J

Cate: 18 FEB 2018 110232

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 18 FEB.2018 11.0828

Ref Level 30,00 dom  Offset 10.70 GB = RBW 300 kHz Ref Level 30.00 dem  Offset 10,70 Gb & RBW 300 kHz
o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30ds SWT  126us @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
Mi[1] 15.99 dBm| M1[1] 14.47 dBm)
. 676.7440 MHz| p 661.0990 MHz]
20d — 9.050949051 MHz = 3:1 - 9.110889111 MHZ]
VN e P o T2
10 10
[ / )
o [} e 1
/ / |
10 df 10 d -
/ 7 v
20 - 20 J \‘
A MAVSVE SN ¥ PV P AT LA T W v
-30 30
40 -40
50 o -50d
-60 dom -60 dem
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue Y-value | Function | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 676.744 MHz 1E.99 dBm M1 1 681.030 MHz 14.47 dBm
T1 1 675.9845 MHz 10.53 dam Occ Bw 2.050949051 MHz 1 1 75,9445 MHz 9,20 dbm Occ Bw 2.110869111 MHz
T2 1 6BS.D355 MHZ 11.54 dBm T2 1 B6BS.DE54 MHZ 9.41 dBm
il il
L L o - S L 4 -

Cate: 18 FEB 2018 11.08.38

Highest Channel / 10MHz / QPSK

Highest Channe

| / 10MHz / 16QAM

Date: 18.FEB.2018 11.40.34

Spectrum ectrum
Ref Level 30.00 dém  Offset 10.70 dBé & RBW 300 kHz Ref Level 30.00 dém Offset 10.70 dB & RBW 300 kHz
o At 30d8  SWT  126us @ VBW 1MHz  Mode Auto FFT e att 30d8  SWT  126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
Mi[1] 16.75 dBm| Mi[1] 15.89 dem|
. M 690.6820 MHz, . . 692.5000 MHZ]
20 20
B X, Oce By 9.030969031 MHZ| X Occ By 9.050949051 MH]
I D N o gt ik T A e
10 d 10 d
/
|
o 7 " 0
10 d [ \ 10 /
| \ /
-20 1 LY = 20
Y Y NP
PN e s N N o e -
-30 dBMh— = 30 defi
-40d -40
sod 50 d
60 dim -60 dBm
CF 693.0 MHz 1001 pts Span 20.0 MHZz CF 693.0 MHz 1001 pts Span 20.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Trc | X-value | ¥-value | __Function Function Result
ML 1 690,662 MHz 16.75 dbm [ EY 692.5 MRz 15.69 dbm
T1 1 BB 4645 MHZ 10.47 dBm 0cc Bw 0.030960031 MHz T1 1 BB 4B4E MHZ 10.65 dBm 0cc Bw 0.05094905 1 MHz
T2 1 £97.4955 MHz 10.27 dBm T2 1 697 5355 MHz 5,44 dBm
il il
L JL J L JL J -

Cate: 18, FEB 2018 11:39.11

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A15-14 of 41



SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 71

Lowest Channel / 1I5MHz / QPSK

Lowest Channel /

15MHz / 16QAM

o) o)
Ref Level 30,00 dom  Offset 10.70 GB = RBW 300 kHz Ref Level 30.00 dem  Offset 10,70 Gb & RBW 300 kHz
o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30ds SWT  126us @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
Mi[1] 15.23 dBm| M1[1] 13.20 dBm)
o d 675.9850 MHz 0 d 672.2080 MHz]
c Byt . 13.426573427 MHe| 71 Oce B 13.456543457 MH]
P e, A : P RN .
w0 A My Y Pk ¥ e o 104 VAL e
[ |
o f 0
[ |
o Ji
20 P 20 — -
S Py e pan
-30 dBny -0 dep
ol A
a0 o l
sod 50 d
-60 dom -60 dem
CF 670.5 MHz 1001 pts Span 30.0 MHz CF 670.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1 675,085 MHz 15.23 dBm M1 1 672,208 MHz 13.20 dBm
TL 1 663.5467 MHz 8.71 dém Occ Bw 13.426573427 MHz T1 1 663.7667 MHz 9,08 dBm Oce Bw 13.456543457 MHz
T2 1 6772732 MHZ 10.28 dBm T2 1 6772433 MHZ 8,40 dBin
i i
L JL J L JL J

Date: 18.FEB.2018 120018

Cate: 18 FEB 2018 115811

Middle Channel / 15MHz / QPSK

Middle Channel /

15MHz / 16QAM

Ref Level 30,00 dom  Offset 10.70 GB = RBW 300 kHz Ref Level 30.00 dem  Offset 10,70 Gb & RBW 300 kHz
o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30ds SWT  126us @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
Mi[1] 14.06 dBm)| M1[1 13.81 dBm)
- 661.8490 MHz| 04 661.9690 MHz]
: ‘, Oce By 13.456543457 MHz| I occBw 13.426573427 MHz|
e, Wi ™ A, A i, A ~ A
104 5 P e \ [ : 104 PP faa .
I | [ H\
i
o + [} i t
10 df | 10 o T T
i | |
20 ~ 20 / -
o [PV NI APy ) [ | L
~50 defr Sl
40 d -40
50 -50 i
-60 dom -60 dem
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 681,840 MHz 14.06 dBm M1 1 681,060 MHz 13.81 dBm
T1 1 673.7567 MHz 9.73 dém Occ Bw 13456543457 MHz 1 1 6737867 MHz .11 dbm Occ Bw 13426573427 MHz
T2 1 5B7.2133 MHZ 10.26 dBm T2 1 5B7.2133 MHZ 8,70 dBin
il il
L L o - S L 4 -

Date: 18 FEB.2018 121831

Cate: 18 FEB 2018 1216.47

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

Spectrum trum
Ref Level 30.00 dém  Offset 10.70 dBé & RBW 300 kHz Ref Level 30.00 dém Offset 10.70 dB & RBW 300 kHz
jo Att 30d8 SWT 126 ps @ VBW 1 MHz Mode Auto FFT po Att 30da BWT 126 ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
Mi[1] 14.98 dBm| Mi[1] 13.17 dem|
sad 685.0450 MHz, - 687.6830 MHZ]
i Occ Bw . 13.456543457 MHz| 1 Oce By 13.486513487 MHZ]
04 N [ s | ?- 104 oy e A
!
] \ 0 /‘
1 P !
10 d T 10 7
\ /
=0 [Ny Py -0 i
— My Nl
| vl | sofbfost ey
-40d -40
sod 50 d
60 dim -60 dBm
CF 690.5 MHz 1001 pts Span 30.0 MHZz CF 690.5 MHz 1001 pts Span 30.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Trc | X-value | ¥-value | __Function Function Result
ML 665,545 MHz 14.58 dbm [ EY BE7 663 MHz 13.17 dbm
T1 1 6837567 MHz 0.46 dBm 0cc Bw 13.456543457 MH2 T1 1 683, 7E67 MHZ 8,53 dBm 0cc Bw 13486513487 MHZ
T2 1 697.2133 MHz 9.29 dBm T2 1 697.2732 MHz 2,47 dBm
il il
L JL J L JL J -
Date: 18.FEB.2018 1247.28 Date: 18 FEB 2018 124514
SPORTON INTERNATIONAL INC. Page Number 1 A15-15 of 41
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saronas. FCC RF Test Report

Report No. : FG811821B

LTE Band 71

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Ref Level 30,00 dom  Offset 10.70 GB = RBW 1L MHZ RefLevel 30.00 dem  Offset 10.70 db & RBW 1 MMz
o Att 30ds SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att 30ds SWT  57ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
Mi[1] 17.93 dBm| 17.42 dBm)
M1 672.0810 MHz| 677.1160 MHz]
20 di 20 de
L~ 18.421578422 MHe| - 18.421578422 MH]
10 r 10
f \ |
/ \ |
o f [}
/
10 df —= 10 o -
P ]
-20 -20
. -30 dBm~}
y
-0
50 -50 i
-60 dom -60 dem
CF 673.0 MHz 1001 pts Span 40.0 MHz CF 673.0 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 672,081 MHz 17.93 dBm M1 1 677.116 MHz 17.42 dBm
T1 1 6636492 MHz 10.22 dam Occ Bw 18,421578422 MHz 1 1 63,6092 MHz 10,29 dBm Occ Bw 18,421578422 MHz
T2 1 6B2.2707 MHZ 11.05 dBm T2 1 6BZ.2308 MHZ 10.54 dBm
il il
L L J L JL J

Date: 18.FEB.2018 126143

Date: 18 FEB 2018 13:22.34

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Ref Level 30,00 dom  Offset 10.70 GB = RBW 1L MHZ RefLevel 30.00 dem  Offset 10.70 db & RBW 1 MMz
o Att 30ds SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att 30ds SWT  57ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
18.26 dBm| 17.27 dBm|
11 679.2610 MHz| p 661.7790 MHz]
20d I~ . 10.541450541 MHe| = 18.221778222 MHe|
10 C 10 3
o ‘.\ [}
10 10 di
- \ A / g
- e Py \ ~
20, <20 dem =
-an d a0 d
40 -40
50 -50 i
-60 dom -60 dem
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 679.261 MHz 18.26 dBm M1 1 6B1.770 MHz 17.27 dBm
T1 1 71,3492 MHz 10.77 dBm Occ Bw 18,541458541 MHz 1 1 6714201 MHz 9,30 dBm Occ Bw 18,221778222 MHz
T2 1 6B9.BO06 MHZ 11.18 dBm T2 1 B6B9.6508 MHZ 9.02 dBm
i i
L L o - S L 4 -

Date: 18 FEB.2018 13.3356

Cate: 18 FEB 2018 13.35.02

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum ectrum
Ref Level 30.00 dém  Offset 10.70 dBé & RBW 1 MHz Ref Level 30.00 dém Offset 10.70 dB & RBW 1 MHz
o At 30ds SWT S7ps @ VBW 3MHz  Mode Auta FFT e att 30ds SWT 57 ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
Mi[1] 19.03 dBm| Mi[1] 17.81 dem|
. M1 692.4360 MHz, . 688.7590 MHZ]
= —— _(.,_.7\_91{\35,_\ 18.261738262 MHz| = B ccBW 18.381618382 MHZ]
104 10 di - —
! 3\
o 0
/
10 d 10 ﬂ"
-~ A~ _ J \—"
R . = =
-40d -40
sod 50 d
60 dim -60 dBm
CF 688.0 MHz 1001 pts Span 40.0 MHZz CF 688.0 MHz 1001 pts Span 40.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Trc | X-value ¥-value Function Function Result
ML 1 692,436 MHz 19.03 dém [ EY 668,758 MHz 17.61 dbm
T1 1 678.0201 MHz 10.54 dBm 0cc Bw 18261738262 MH2 T1 1 678.7602 MHz 10.61 dBm 0cc Bw 18361618382 MHZ
T2 1 6971508 MHz 10.58 dBm T2 1 697, 1508 MHz 9,92 dBm
il il
L JL J L JL J -

Date: 18.FEB.2018 14:23.02

Date: 18.FEB.2018 13.59.27

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG811821B

LTE Band 71

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Ref Level 30,00 dom  Offset 10.70 GB = RBW 100 kHz Ref Level 30.00 dem  Offset 10,70 Gb & RBW 300 kHz
o Att 0ds SWT 1% ps @ VBW 300 kHz  Mode Auta FFT o Att 30ds SWT  126us @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
Mi[1] 12.91 dBm| M1[1] 15.39 dBm)
667.06800 MHz| p 669.9580 MHz]
20d Oce Buil 4.475524476 MHz = . 9.050949051 MHZ]
10 df 7 = DOty ey 10 df A Ii
[ \l |
o T o T
| \
10 d . 10 o '
-20 e ‘[;
Rl e e,
- \ ; !
Nl v -
-40 df -40
50 -50 i
-60 dom -60 dem
OF 665.5 MHz 1001 pts Span 10.0 MHz CF 668.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 667.068 MHz 12.01 dBm M1 1 660,058 MHz 15,39 dBm
T1 1 663.27223 MHz 7.60 dem Occ Bw 4,475524476 MHz 1 1 63,4845 MHz 9,39 dbm Occ Bw 2.050949051 MHz
T2 1 56774775 MHz 7.29 dem T2 1 672.5355 MHZ 9,94 dBin
il il
L L J L JL J

Date: 18 FEB.2018 03.00.38

Cate: 18 FEB 2018 10:51.48

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

Ref Level 30,00 dom  Offset 10.70 GB = RBW 100 kHz Ref Level 30.00 dem  Offset 10,70 Gb & RBW 300 kHz
o Att 0ds SWT 1% ps @ VBW 300 kHz  Mode Auta FFT o Att 30ds SWT  126us @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
3.39 dBm)| M1[1] 15.54 dBm)
682.05800 MHz| . 683.1770 MHz]
20d +.475524476 MHz = 8991008991 MHZ]
- T .
Si% = i e =
10d o ¢ 10
/
] { o
\ 1
10 df - 10 df y
‘1 )
o0 -20 \ e
| B P T Y
30— AT vy e
g e T T P,
-40d -40)
sod 50 d
-60 dom -60 dem
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 6805 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 6B2.058 MHz 13.30 dBm M1 1 BB3.177 MHz 15.54 dBm
TL 1 676.27223 MHz .82 dém Occ Bw 4,475524476 MHz T1 1 6760045 MHz 2,57 dBm Occ Bw 5991008991 MHz
T2 1 BB2.74775 MHZ 6.38 dBm T2 1 6849955 MHZ 9.15 dBm
il il
L L o - S L 4 -

Date: 18 FEB.2018 031611

Cate: 18 FEB 2018 111023

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Spectrum ectrum
Ref Level 30.00 dém  Offset 10.70 dB & RBW 100 kHz Ref Level 30.00 dém Offset 10.70 dB & RBW 300 kHz
j& At 30d8 SWT 19 ps & VBW 300 kHz Mode Auto FFT o At 30d8 SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Milll 14.02 dbm| MiL1] 15.15 dem)
. 696.55900 MHz| . 694.2190 WH7
ot Bw 4.485514486 MHz| N y Occ Bw 9.070929071 MHz|
0d [ S NPT, P e o O e AV N J A\
| | / \
! A | 11
o - - 0 f +
| | !
10 df - 10 d ! L

4 VI W LR R
A Ao - \ S
-40d -40
sod 50 d
60 dim -60 dBm
CF 695.5 MHz 1001 pts Span 10.0 MHZz CF 693.0 MHz 1001 pts Span 20.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Trc | X-value | ¥-value | __Function Function Result
ML 1 696,555 MHz 14.02 dém [ EY 654,218 MHz 15.13 dbm
T1 1 693.26224 MHz 0.64 dBm 0cc Bw 4,4BEE14486 MH2 T1 1 BB 4645 MHZ 9,58 dBm 0cc Bw 0.070929071 MHz
T2 1 £57.74775 MHz .69 dBm T2 1 697 5355 MHz 9,20 dBm
il il
L JL J L JL J -

Date: 18.FEB.2018 033143

Date: 18.FEB.2018 11.41:19

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG811821B

LTE Band 71

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

(=]

Ref Level 30.00 dém Offset 10.70 dB & RBW 300 kHz

(=)

Ref Level 30.00 dém  Offset 10.70 dB & RBW 1 MHz

o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30ds SWT  57ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
Mi[1] 15.03 dBm| M1[1] 17.72 dBm)
673.0470 MHz| p 668.0450 MHz]
20d 13.426573427 MHe| = N o 18.461538462 MHe|
,m SN e
10d s = LY e L 10 o
1 /
! i /
o I Y [} f T
/
10 df 10 o —F \
] \ ot e e N
=0 T o e =0 .
W 30 di =
m
b
40
Ve
50 -50 i
-60 dom -60 dem
CF 670.5 MHz 1001 pts Span 30.0 MHz CF 673.0 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue Y-value | Function | Function Result Type | Ref | Tre | X%-walue ¥-value Function | Function Result |
M1 673.047 MHz 15.02 dBm M1 1 B68.045 MHz 17.72 dBm
T1 1 £63.6167 MHz 9.54 dém Occ Bw 13426573427 MHz 1 1 6637692 MHz 10,79 dBm Occ Bw 18,461538462 MHz
T2 1 677.2433 MHzZ 8.12 dBm T2 1 6BZ.2308 MHZ 10.23 dBm
il il
L L J L JL J

Date: 18 FEB.2018 116635

Cate: 18 FEB 2018 13.2413

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Ref Level 30,00 dém  Offset 10,70 di e RBW 300 krz Ref Level 30.00 dem  Offset 10.70 ob & RBW 1 MHz
o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 0ds SWT 57us @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
Ml 13.24 dBm| EETRY] 17.11 dBm)|
o d ) 684.6660 MHZ 0 d 679.1810 MHz]
Occ B 13.426573427 MHz| - 18.381618382 MH]
w0 3 e o™ dos : 104 v -
¥ \
| | L
o T o ,li r
! | /
10 d t 10 d T
/ \ e 7
20 7 20 = = -
P S A, e | =
o S W/ ’ ’
a0 -30 d
-40d -40)
50 o -50d
-60 dBm -60 dim
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 6805 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue Y-value | Function | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 684,666 MHZ 13.24 dBm 1 1 670,181 MHz 17.11 dBm
TL 1 673.7667 MHz 7.39 dém Occ Bw 13.426573427 MHz T1 1 671.3002 MHz 9,93 dbm Oce Bw 18361618382 MHz
T2 1 6E7.2133 MHZ .56 dBm T2 1 6E9.6908 MHZ 10.07 dBrm
i il
L JL J we L JL J we
Date 18.FEB2018 121438 Date: 18 FEB 2018 133618
Spectrum ectrum
Ref Level 30,00 dém  Offset 10,70 OB & RBW 300 kHz Ref Level 30.00 dém  Offset 10,70 0B & RBW 1 MHz
o At 30d8  SWT  126us @ VBW 1MHz  Mode Auto FFT e att 30ds SWT S7ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 10k Max
Mi[1] 12.99 dBm| Mi[1] 16.47 dem|
sad 688.4020 MHz, 690.6770 MHZ]
ML Occ Bw 13.486513487 MHz| _X OccBw 18.461538462 MHZ]
[ P .. 1o — R
104 ’ ", e P . 5
| i
o - u
/ |
10 d ;
/ ] A
= b4 y
" A i el [ n S
mR0, <
-40d -40
sod 50 d
60 dim -60 dBm
CF 690.5 MHz 1001 pts Span 30.0 MHZz CF 688.0 MHz 1001 pts Span 40.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Trc | X-value | ¥-value | __Function Function Result
ML 1 668,402 MHz 12,56 dbm 690,677 MHz 16.47 dbm
T1 1 683, 7268 MHz 8.62 dBm 0cc Bw 13.4B6513487 MH2 T1 1 678.7602 MHz 10,30 dBm 0cc Bw 18.461538462 MHZ
T2 1 697.2133 MHz 9.37 dBm T2 1 £97.2308 MHz 9,61 dBm
il il
L JL J L JL J -

Date: 18.FEB.2018 12.48.35

Date: 18.FEB.2018 14.20.16

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

Conducted Band Edge

LTE Band 71

/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[u:u o
= S um
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine ﬁ 5
10 dBm 10 dém ’
ode 0 dem r{ \
-10 d&m -10 dBm ,, i
SPURIOUS._LINE_ABS |
-20 dem 20 dBm / {
-30 dem -30 dBm ’f
o I e L p \
A _,J“" } \ A i r;w \ A
\ A, / PR
50 dBm o'dbi 4
f N R ™ ™ '
FSN A ~ T
e 50 dBm pr——
Start 652,0 MHz 3003 pts Stop 668.0 MHz | ||['Start 698.0 MHz 3003 pts Stop 709.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£52.000 MHz 662,000 MHz 100,000 kHz 0661,22577 MHz -40.88 dBm -27.88 d& €55 500 MTZ | 658,000 Wi 100.000 kHz So7.63788 Wiz 19.69 dBm -mml
562.000 MH2 | 663,000 MHz 50.000 kiz 062,599550 MHz ~25.38 dbm -12.38 d& 698.000 MHz  699.000 MHz 50,000 kHz 598,00050 MHz -24.98 dBm -11.98 dB
563.000 MHz £68.000 MHz 100.000 kHz 663.35215 MHz 19.04 dém -10.06 dB £99.000 MHz 709.000 MHz 100.000 kHz £99.85415 MHz -41.688 dBm -20.88 dB

]" 1

Date: 18.FEB. 2018 03:45:17

i 2

Date: 18 FEB. 2018 033949

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 18.FEB. 2018 02.52:19

ﬂé}' S| um
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dem 10 dBm
, . ! e | stnemaarns
0ds ‘ dem
-10 dBm 10 dBm
SPURIOUS_LINE_ABS \ l
20 dem j rchl dBm \
-30 dBm j -30 dem \
-40 dem e R e 40 dem Al
Ji ™\
.
-50 dem -50 dem =
e ]
ke 50 dBm [
Start 652.0 MHz 3003 pts Stop 668.0 MHz | (|| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
| Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
£52.000 MHz 662,000 MHz 100,000 kHz 661,71528 MHz -37.04 dém -24.04 d& 693.000 MHz 698.000 MHz 100.000 kHz 694.11139 MHz 6.36 dBm -zaml
562.000 MHz £63.000 MHz 50.000 kiz £62,99550 MHz -29.95 dm -16.95 8 698,000 MHz 699.000 MHz 50,000 kHz 598,00150 MHz -31.12 dBm -18.12 dB
563.000 MHz 668.000 MHz 100.000 kHz 665,97952 MHz &.54 dBm -23.46 di £599.000 MHz 705.000 MHz 100.000 kHz 595.00500 MHz -36.82 dbm -23.82 dB
e ——
T
I - M TN «

Date: 18.FEB.2018 03:30:19

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 71/

5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
L SPURIOUS_| INE_ABS PASS Line _§PURIOUS_|INE_ABS PABS
20 dBm— ﬂ 20 dbm .
10 dBm l 10 dBm (
ode Jl 0 dem f \
-10 derm -10 dBm |
i 3l
20 dem % l 20 dem J‘, {
-30 dBm } \“ ﬂ -30 dBm M‘, \
40 derm. - - - 40 dem f =
AEVARLTNIEN ™ i
50 dem Al WH\ ale L AL \
P ] W Seoay
“sode 60 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
652.000 MHz £62.000 MHz 100.000 kHz 661.16583 MHz -41.77 dém -28.77 d 693.000 MHz 698.000 MAz 100.000 kHz 597.62288 MHz 18.92 dBm -11.08 dB
562.000 MH2 | 663,000 MHz £0.000 kHz 062,59650 MHz ~25.66 dbm -12.66 d& 698.000 MHz  699.000 MHz 50,000 kHz 598,00250 MHz -24.41 dBm -11.41 dB
£63.000 MHz £68,000 MHz 100,000 kHz £63,31210 MHz 19.52 dBm -10.48 dB £90.000 MHz 209.000 MHz 100000 kHz 559.75421 MHz —42.44 cbm 25 44 db,
T
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 18.FEB. 2018 02.55:42

] um L
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dém 10 dem
rmﬂv\n’l‘ﬂ\u“mw A, L U !
0 dBi \\ q{uam ™
-10 dBm L || {20 dem
SPURIOUS_LINE_ABS ‘ k \
20 dem f 20 dBm \
-30 dBm f -30 dem i
-40 dBm: — - 40 dBm N
"‘-\_\\m‘
-50 dém 50 dem
_/ —
s34 60 dém —
Start 652.0 MHz 3003 pts Stop 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequenc: | pPowerabs | ALimit
552.000 MAz 662,000 MHz 100,000 kHz 561,69530 MAz -38.02 dem -25.02 dB 593,000 MHZ 598,000 MHz 100,000 kA2 Eg—?ﬁ iz = 35 dom -24W|
562.000 MHz £63.000 MHz 50.000 kiz £62.99650 MHz -33.34 dém -20.34 8 698,000 MHz 699.000 MHz 50,000 kHz 598,00350 MHz -34.19 dBm -21.19 dB
563.000 MHz 668.000 MHz 100.000 kHz 66761289 MHz 5.51 dBm ~24.49 di £599.000 MHz 705.000 MHz 100.000 kHz 599.17483 MHz -37.76 dbm -24.76 db
T
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